‘ R STONE CARE MACHINES

IMPORTANT: READ OWNERS MANUAL CAREFULLY
Please fill out & return your warranty card !

- e -

=F
\:.?_.I

MODEL # VF18HD
SERIAL #
VIPER INDUSTRIAL ESTATE _
DONG GUAN, GUANG DONG value
CHINA REV.08(2025-11-04)
TEL: [0769] 83283988 VEA1141A

FAX: [0769] 83280104



TABLE OF CONTENTS

Safety Precautions 3
Machine Operation 4
Machine Maintenance & Storage 4
Parts List 5-10

Directions For The Grinding And
Crystallization Processes 10
Directions For The Grinding And
Crystallization Processes (Chinese) 11
Machine Operation (Chinese ) 12
Wiring Diagram 13--14



SAFETY PRECAUTIONS

Il This machine must be grounded!

Grounding provides a path of least resistance
for electrical current. To reduce the risk of
electrical shock should the machine
malfunction, the machine has a special
grounding plug. Don't remove the ground pin

Urram il -
1 Mol Dutiel o
(L1}
w! i
i a
=,
= | (W]
—jcan —
T
S
nd P
i3I0

This machine is intended for commercial use.
It is constructed for use in an indoor
environment and is not intended for any other
use. Use only recommended accessories.

All operators shall read, understand and
exercise the following safety precautions:

1] Do not operate machine:
- Unless trained and authorized.
- Unless you have read and understand
operators manual.
- Inflammable or explosive areas.
- With a damaged cord or plug.
- If not in proper operating condition.
- In outdoor areas.

- In standing water
- With the use of extension cords.

2] Before operating machine:
- Make sure all safety devices are in
place and operate properly.

3] When using machine:

- Do not run machine over cord.

- Do not pull machine by cord or plug

- Do not pull cord around sharp edges or
corners.

- Do not unplug by pulling on the cord.

- Do not stretch cord.

- Do not handle plug with wet hands.

- Keep cord away from heated surfaces.

- Do not pick up burning or smoking
debris such as cigarettes, matches or
hot ashes.

- Report machine damage of faulty
operation immediately.

4] Before leaving or servicing machine:
- Turn off machine.
- Unplug cord from outlet.

5] When servicing machine:
- Unplug cord from outlet.
- Use manufacturer supplied or approved
replacements parts.


http://www.pdfpdf.com/0.htm

Operation of Floor Machine

* Read operators manual thoroughly prior to
operating or servicing this machine.

GENERAL USE

1] Remove any obstructions or other
obstacles in the area which is to be cleaned.

2] Place the handle in the upright position and
tilt machine back until handle rests on the
floor.

I Be sure the machine is not plugged
into an outlet.

3] Attach the pad driver or brush to the machine
by placing the clutch plate over the gearbox
hub and turning the driver / brush 1/4 turn.

4] Place machine back into its upright position.

5] Plug power cord into grounded outlet.

* Never use an extension cord in
conjunction with the standard power cord.

6] The handle height may be adjusted by
lifting up on the handle release lever,
located on the right side of the switch
housing. Pull trigger and lower handle to
desired operating position. Release
trigger to lock the handle into position.

7] To start the machine, press the red safety
button on the top of the upper switch
housing, and then squeeze either of the
operating triggers. [the safety button must
be depressed prior to squeezing the
operating triggers].

8] When the machine is in operation, both
hands should be placed on the switch
housing [upper handle].

9] During operation, to make the machine go
right, gently raise the handle. To make the
machine to left, gently lower the handle.

10] To stop the machine at any time, simply
release the operating trigger [s] and the machine

will stop automatically.

MAINTENANCE

To keep the machine performing well for many
years, please follow the following maintenance
procedures.

* Always confirm that the machine is
unplugged prior to performing any
maintenance or repairs.

1] Unplug machine as soon as you are done
using it.

2] Tilt machine back and remove pad driver or
brush.

*Never store a low speed machine with the
pad driver or brush mounted to the
machine

3] Clean the outside of the machine with a mild
cleaner.

4] Check power cord for any damage. If
damage is detected, replace the cord
immediately.

5] Lubricate wheels with a water resistant
lubricant once a month.

6] Check machine for loose or missing nuts and
bolts, and replace as necessary.

7] If the machine is used in a dusty environment,
you may remove the motor cover and blow
the motor clean with compressed air. This
will ensure proper ventilation, and allow the
motor to run cooler.

STORAGE

1] Unplug machine from power source and wrap

cord on handle.

2] Tilt machine back and remove pad driver or
brush.

3] Store machine in upright position and in a dry

area.


http://www.pdfpdf.com/0.htm

PARTS LIST

HANDLE GROUP FOR VF18HD




HANDLE GROUP FOR VF18HD

2025-11-04
E\)Ilg PQST DESCRIPTION RII;((Q)'D

1 GV40229 COVER w5 6 1
2 GV40228 "0"RING,GEAR SEAT 0" 1] 2
3 GV40227 WASHER,NYLON Je T 2
4 VF40104F SEAT,GEAR [EESJES 1
5 VF40125B GEAR AL 1
6 VF13502 NUT,LOCK,M6 Bk 22 B} M6 1
7 VF47052 INSERT PRI 1
8 GT13013 NUT M4 ISR EE M4 1
9 VF40121 SPRING LEVELING PrAT o 1
10 VF40105 RETAINER AT £ 1
11 VF44004 ROD LEVELING KA 1
Lo CORD,HANDLE TN HE 1

559508573 PLUG PROTECTOR,LARGE FEMALE  Bj/K % 1
13# GROMMET HIYR R IR i 1
14 GT13031 SCREW M6X35 PN HBEE] MBX35 2
15 VF44002-2 COVER,HOOK BRI 1
16 VF44002-1 HOOK,CABLE LRk 1
17 VF40117 TUBE T 1
18 VF44018 LEVEL,SOLUTION JBOK A7 A 1
19 VV13650 SCREW,M4X10 AR MAX10 3
20 VF48306 PIN SE A 4
21 VF44016 LEVEL,LEFT,SWITCH JEFE A 1
22 VF45118 CORD,POWER SUPPLY HIYR 2k 1
23 VF44007 STRAIN RELIEF,CORD HIRZ R 1
24 VF30108 GASKET,HANDLE SOLUTION JBOK P 1
25 VF14223 SCREW M6X25 YR RET M6X25 2
26 VF14218 SCREW M6X45 TSR RET M6X45 2
27 VF44015 REAR COVER FhA G i 1
28 VF30107 GASKET,HANDLE LEVELING PR 1
29 VF48309 CLAMP BLOCK IREES 1
30 VF44017 LEVEL,RIGHT,SWITCH RIS AW 1
31 VF44203 SWITCH ASSY HIYSIT K 1
32 VF14212 SCREW M3X25 1SR ARET M3X25 2
33 GT13014 NUT,LOCK,M4 Blik 226F M4 1
34 GT13017 WASHER,PLAIN ®4 S B b4 1
35 VF44019 LEVELING ROD YA A 1
36 VF46705 SAFETY BOTTOM DR Bt 1
37 VF48310 HAND GRIP KTE 2
38 GV40218 SPRING,SAFETY BLOCK TFRISE v 1
39 VF44014 FRONT COVER FHAHT i 1
40 VF47035A LOGO "VIPER"}x 1

# = Modified tem No. or New ltem No.




HANDLE GROUP FOR VF18HD

E\)Ilg PQST DESCRIPTION RII:((Q)'D
41 VF14222 SCREW M5X12 1SR ARET M5X12 4
42 GV40241 SEAL SEAT Bri 7K i 1
43 VF14053 SCREW M6X25 PN HBEE] MBX25 1
44 VF40140 GASKET )< W R 2
45 VF40136 BOLT Bk g AR 2
46 VF40130 TANK KA 1
47 VF40141 CLAMP PLATE IKAR S AR 2
48 VF13503 NUT,LOCK M8 Biikn 22 £F M8 4
49 VF99015 RUBBER CAP B MR R i 4
50 VF40139 HOSE,SOLUTION XS WRHA R 1
51 VF40132 BARN HOSE VWU 1
52 VF40142 NUT,M14 W2EE M14 1
53 VF41020 "O"RING """ F ] 1
54 VF40131 VALVE BODY RS 1
55 VF40155 NUT,M5 SNATCH B EE M5 1
56 VF40134 SEAL,RUBBER HERY B 1
57 VF40138 WASHER,PLAIN ®5 il fE ©5 1
58 VF40144 SCREW,M5,BRASS HiliEEE M5 2
59 VF40135 SPRING Wi 1
60 VF40133 SCREW JEOK 1
61 VF40148 LOWER PULLING ROD AL 1
62 VF40137 UPPER PULLING ROD BRASS FrAT 1
63 VF40147 SEAL, TANK KA E B 1
64 VF40156 SEAT CHAIN i 4 P 1
65 VF41021 CHAIN 4 1
66 MF-VF001 SOLUTION TANK ASST IKFR LA 1




PARTS LIST

BASE GROUP FOR VF18HD




BASE GROUP FOR VF18HD

2025-11-04
DIA PART DESCRIPTION NO
NO NUMBER REQ'D

1 |GT13016 SCREW M8 X 60,HEX SOCKET /S A IEET M8X60 3
2 |Gv40240H MOUNTING BASE,GEAR GEEI R 1
3  [GT13081 SCREW M6 X 35,HEX SOCKET /S FIEET MB6X35 4
4  |VF13514 WASHER,PLAIN @8 T D8 3
5 |VF13503 NUT,LOCK,M8 5§ 22 +F M8 3
6 |VF44013 AXLE e Hh 1
7 |vF13520 WASHER,LOCK JFI1$5 P8 P12 2
8 [vF50119 WASHER,LOCK R ] 2
9 |GV40235 CLAMP BLOCK,AXLE Bl [ e 2
10 |vv13621 SELF-TAPPING SCREW ST5X 20 PR 1% 4
11  |VF40152 BARB HOSE HUAKE Bk 1
12 |VF32103 IRON BAR i F b 3
13 |VF13613 SCREW M5 X 20,HEX SOCKET WS FIEZ2 M5 X 20 2
14  |VF13474A WASHER,PLAIN @5 ANEEN AT 4
15 |VA13474 SCREW M5 X 16,PH PR SKIEET M5 X 16 2
16 |VF13524 WASHER,PLAIN @8 AT 7
17 |VF13519 WASHER,LOCK @8 ANFA TR T 4
18 |VF14114 SCREW M8 X 55 LAVAYiL A 4
19 [VF32102 17"PAD HOLDER ASSY 177 pE 1

VF32104 17"GROUNDING DISC,HOLDER ASSY 17" &34t 2 1
20 559507961 BUMPER 18" 18” By fiih 1
21 |VF13503 NUT,M8 X 5.7 Bl kA 22 £F M8 3
22  |VF32106 PIN S8 o7 Bl 3
23  |VF32101 FRAME 18" 18” ik 1
24  |VF99021 COULPING FHLRIERE 2 I TVF999791Th ik 1
25 |VF999802B GEAR BOX WA R AR ALK FAFVF999791 Tk 1
26 [MT01102 SLEEVE (G5 FIT-VF999791 D3k 1
27 |vvi13601 WASHER,LOCK @5 PR FAFVF999791 ik 6
28 VV13636 SCREW M5 X 30 WIS AIRZZ M5x30  H-T-VF999791 ik 6

VF999790 MOTOR,220V,1.75HP HLHL FAF-VF999791 Ty ik 1
29 [vycoi12401 CENTRIFUGAL SWITCH oz FHF-VF999791 thik 1

YCQ12302 STATIONARY SWITCH AR 4L JHF-VF999791 L3k 1
30 VF32109 RUNNING CAPACITOR,20uf/500v,105°C %% %% 20UF/500V 105°C FH-F-VF999791 5 i 1
31 |VF32201 ALUMINIUM BASE,MOTOR FHLA LR 1
32 |YLQ14601 MOUNTING FRAME(SMALL),CAPACITOR /]NHEZE ™ F T-VF999791 ik 1
33 |VV20509 SCREW M5 X 10 +F AL M5 X 10 I FVF999791 Tk 4
34 |VF48202 WHELL 5" 57T 2
35 |VF40994 READ MANUAL LABEL 5 4% 1
36 |VF44012 SCREW,M6 X 12.7 BifAMEET M6 X 12.7 2
37 |VF13666 WASHER,J6 SEER R 2
38 [VF13604 WASHER,LOCK,OUTER TOOTH {744 1 I T-VF999791 Ty ik 4
39 [YCQ10615 MOUTING FRAME(BIG),CAPACITOR K Hi 7% i JHF-VF999791 T3k 1
40# PLUG PROTECTOR SAMLL MALE  Hi#LBi/KAME A TVF999791 ik 1
41 VF999849 START-UP CAPACITOR(BIG),100UF/300V HCE) A FHF-VF999791 53k 1
42 [YLQ17507 BOLT WITH WASHER KIT g 0 FAFVF999791 Thik 4
43 [VvF999791 MOTOR WITH GEAR BOX ASSY  HiHL&ESF 4 FHF-VF999791 Thik 1
44 [VF44003 LABEL,MOTOR 22 Jp ik Ak FAF-VF999791 Tk 1
45 |VF41079 LABEL,VIPER “VIPER” I/ Fhr g 1
46  |VF14222 SCREW M5 X 12 + A58 22 M5 X 12 FTVR999791 Tk 3
47  [VF30001 TOP COVER,MOTOR H L 26 20 &1 1
48  [vv20150 SCREW,M5 X 12 FFR G iR eZ M5 X 12 3
49  [VF30002 CLUTCH PLATE Fl 25 [ 12 g 1
50 |VF47023 BUMPER B b 7 ) ) 1




DIA PART NO
NO NUMBER DESCRIPTION REQ'D
51 VF75278 GEAR BOX WA JHT-VF75890 1
52 VF75279 COUPLER FNLHHECEE RS o T VF75800/559504324 1 ik 1
53 VF75280 SLEEVE (S JHT-VF75890/559504324 &y ik 1
54 VF75284 CENTRIFUGAL SWITCH  BS.LvJT¢ I F-VF75890/559504324 T ik 1
55 VF75282 STATIONARY SWITCH &0 FFRJICHUE ALl TVF75890/559504324 5% 1
56 VF75890 AC MOTOR WITH GEAR BOX FEALEE 44 1
57 VF75276 RUN CAPACITOR60uF/300VAC IBITHLZY FTVRT5890 5k 1
58 VF75277 START CAPACITOR 300uF/300VAC L A TVF75890 ik 1
59 559504324  |AC INDUCTION GEARMOTOR KIT FAL 1
60 559504322 |RUN CAPACITOR 40uF/450VAC KIT JEATHLAY 15595043245 3% 1
61 559504323 |START CAPACITOR 250uF/300VAC KIT #2311 Jij $559504324 5 3% 1
62 559506538  |GEARBOX-FF-G110JD KIT A 1559504324 ik 1

Remark: Machines with serial numbers after 010276R or the new format 5310Y YWWXXXXX are all quipped
with new motor, you can order "GEARBOX-FF-G110JD KIT (559506538)".

# = Modified Item No. or New Item No./

Directions for the grinding and crystallization processes.

1) Grinding process You must completely remove the

Prepare the following tools and items:
grinding disc holder, grinding disc
(usually the granularity is 300#. 500#.
20004#), window squeegee, wet vacuum
cleaner, “caution wet floor” caution
signage.

Attach the base grinding disc to the
grinding disc holder (first use the
grinding disc with smallest granularity
(the smaller the granularity number, the
coarser the disc)) and then fit it onto the

machine. Fill the tank with water.

Turn on the machine, put clean water on
the floor. Grind slowly and evenly.
Remove the water on the stone surface
using a window squeegee. Repeat the
procedure as required until there are no
marks on the floor.

Pick up the powder thoroughly using
wet/dry vacuum cleaner, and replace
the grinding disc with the next larger
granularity. Use the above directions,
and continue grinding until the result is
acceptable.

The floor MUST be cleaned thoroughly
before beginning the crystallization
process.

Caution, Make sure there is no sand on
the floor. The grinding disc should be
installed uniformly. Be sure to grind
slowly and evenly with enough water.

10

powder from the last process before
beginning next process. Immediately
clean the floor with the vacuum cleaner,
replace the grinding disc from coarsely
granular to finely granular. You can't
skip steps. There is coarse grind,
half-finishing grind and finishing grind,
During finishing grind, if you feel
resistance, you can reduce the quantity
of grinding.

2) Crystallization process.

Prepare the following tools and items:
pad driver. fiber pad (steel pad), dust
mop, K2 stone treatment, or K3 stone
shining plasm, or crystallization powder.
Fit the pad driver onto the machine,
then attach the fiber pad (steel pad).
Turn on the machine, grind and spray
K2 chemical simultaneously. Apply the
chemical on the floor uniformly, and
then spray K3 chemical. Rub to a high
gloss and enter the next area. If using
the crystallization powder, you can mix
the powder with water and then spray
this directly to the floor.

Caution: It's best if there is no wax
application on the floor. The floor MUST
be free of water and dirt. The color of
the pad is white (or colorless). Replace
pad if dirty.


http://www.pdfpdf.com/0.htm

AP S REAERERS

<1> BFLE:
HABESTHIESHE: BFHE. ¢
MERLH (—RADRERIE 3004, 5004,
20004) . WHE. Wkl “NOHE &
2
BENEHEBTHEL (6 FREE—H,
ERBSRNISRER), REEENS
F, KEREEK.

FRHE, EHELRAKEEK, B
SHE, REJLURE, RERRBIER
BEMKE, NEXER, AETEENIE.
AR KA RIS, 3 B M2 BOR
R—ENENER, AL, EEHEE
It BHEEATRE, BB,
A iu wErEEDR, SRARRE
T, BENEEEBHKE, FEEH
1749, BIRES—E TN AYESR
—E TR B THME, R AR
H, EHReNARARAIM, RS,
TR LHEE. BE, BEN, B2
EhERA, TNHRORDENERNKE,
S I E SR R

11

<2> RRELLEE:
BaBASTITASHE: $E. XA
AR (RNLE). L. K2 SELE
IR K3 @B E BT . REEHE
MR 2E b, M TN
sk, FEINZE, MEENBELK K2, ¥
KGR AT L, BB KS,
HEESAT. BEHAT—RKE. &
ERASEY, BREHIKBSYE, HE
BAH AL E LB .

A s wERFFEERE, hEN
KRR SR, AHREHEEG (K
Fta), HESYEERNEG.



RETBI

Az
AROY S E RS R ARG, AYLE
B HESL TR —EMIEE , (B R TREE
BRIZ AR o
AYUER VAR, HBRTFFRAFER. F0F
FREERIM S, BIEERR, BRFERU
TLETAPLHENE:
1. ATERAARBRIEARMN:

o RARIENEGMEN R
AP IEFNIE R R EF /R
HE PR IBHFT;
FRZR SR SL IR
VB EFEEQAREEERE;
£ PSS
KA

® (FHIEKLE;
2. BIENBEAT:

® ZURRITBLERENELES;
3. fEFANEERT:

® RGHRERZ,
IESEERBEEN TR B,
REEHEAE TYHEFNNIL. fA;
NSRRI B LR 7 IRBUESL;
D AIEFRBUE;
IR FRRAIL B L AN RE;
RS 2R S BT 2 B E R IRIRE
o
4. BFNISESFHITHSE]:

® SFEMFIR TR,
5. HITHIFR:

® ViR THEHESL;

® (FH=REHEMNSIATTHIER 4

e

I\ R T AIRES

2. BUTTEESRIF

3. EUBEHT RGN

12

HIPSRA

S AR AR S R AFAU MBS IS RAE I T2

FARF A

A B5Easr. RETEN, BAHRER

WIS B RR

1. Hlee— R fERxLE,

2. B4 EESRRIF;

A srmsn, DS ERTH ERRT

3. PR ERIE AL

4, HENBABELEERIR, 07K
ITEH#E;

A smepr, sapsuR, sRER

4 0 1 AR 45 BT B A

5. SARBAEETEERT.

b KO TH| SR TIR IR AR FEHET

7. MBEMLNFFERE, NBTFER
2 FAREATSVOEMETERN KD
SURAE B AT AR

HRIET A

A EEREP AN TS PR D

1. AR E TR AN KB

2. BERBFRANER, BNEFEMET
WS

A wn s kEEaE;

3. WMFFIRE, BUTRALERSE:

4. EUATEMINEAETES E E, HAROE
g8k,

S BB TEENE;

be N ERIRLERE SR\ S R SR R

A DB SEES T —R T R

7. REES RS S TS B A E R
fE;

8. TR FHL 758020 5 1 F AR
% EREREIE S ENE;

9. IRt WENAEERITRIETR

100 1RERY, QEREHIARTE, VRE
LA, BRET IR, NBELH
L#Eh;

1. SR, RBMFE. GRITENH;

SZBIIR T RSk



WIRING DIAGRAM USED FOR VF999791 MOTOR

Switch Housing

F Switch  Gircuit
VRN ! Breaker | /" ™\ 7N\ -
220-240V [\ Brown —— N [\ A
50/60Hz I [ [ [ \ White
Single | ' I N ‘ I' |/ \
Blue w '
Phase —== !| ! o " l ll ! —
Power ‘- e' '. | \ |
| | GIY F / \ /
Supply i /<< _
\ \/ hN - -  Capacitor
L ! ® &  100uF/300VAC
HO5RR-F3G15 L— - — ——— - — Handle Motor Running
Power Cord Cord Capacitor
g‘éfg'y 20UF/500VAC

WIRING DIAGRAM USED FOR VF75890 MOTOR

Switch Housing

) Switeh — cireuit .
7N\ ! Breaker | /" ™\ N\
220-240V [ \Bowy ———0 o~ |/ | [\ - \
50/60Hz | | [ [ \ White
Single | 'Blue | —t— N | II |/
Phase —— \ = ! | | ! :.
Power ‘. .' '. .‘ \ [\
L o R, V]
Supply -~ \ =4 —
N \_/ N/ Capacitor
} L | 300uF/300VAC
HOSRR-F3G15 L - — - —— ) Handle Motor Running
Power Cord Cord Capacitor
Supply 60UF/330VAC
Cord

13



http://www.pdfpdf.com/0.htm

WIRING DIAGRAM USED FOR 559500428 MOTOR

Switch Housing

220-240V __ oy
50/60H=z

Single Lo
Phase —— ==t

Power

@
)
=
S =T
o
)
®
)
)
-
f——_—_—‘—‘——h>
"‘—\—\_\_\__'_,_,_:—'

( \/Motor e
AN

\ |
Supply -————— ‘ Startup
ii o Capacitor
(P li'd 250uF/300VAC
HO5RR-F 3G2.0 L -_—— J Handle Motor Running
Power Cord Cord Capacitor
Supply 40uF/450VAC
Cord

14



	VF18HD Model (1)
	VF18HD Model (2)
	VF18HD Model (3)
	VF18HD Model (4)
	VF18HD Model (5)
	VF18HD Model (6-7)
	VF18HD Model (8)
	VF18HD Model (9)
	VF18HD Model (10)
	VF18HD Model (11)



